USER'S MANUAL(3 seats series)

Seral number Parts name Quantity
1 M8*8 Screw 24
2 Support 6
3 Seat 3
4 Beam
5 M8*#13 Screw. 12
6 M10*¥100 Screw 4
7 Le 2
8 Adjusts the foot 4
9 Armrest 2
10 M6 Hexagonal screw tap 1
11 M8 Hexagonal screw tap 1
12 Cannula 1

USER'S MANUAL(3 seats series)

Seral number Parts name Quantity
1 M8*8 Screw 24
2 Support 6
3 Seat 3
4 Beam 1
5 M8*#13 Screw 12
6 M10*100 Screw 4
i Le 2
8 Adjusts the foot 4
9 Armrest 2
10 M6 Hexagonal screw tap 1
11 M8 Hexagonal screw tap 1
12 Cannula 1




